
BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF:
Petition of Emerald Performance
Materials LLC for an Adjusted
Standard from 35 Ill. Adm. Code.
304.122(b)

)
) AS 13-2
)
)
)

(Adjusted Standard)

OLERCS OFFICE

JAN 1 2O13

STATE OF tLUNOIS
ouor Contro’ Board

NOTICE OF FILING

PLEASE TAKE NOTICE that I have filed today with the Illinois Pollution Control Board the

RECOMMENDATION OF THE ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

for the above-captioned proceeding, a copy of which is herewith served upon you.

1021 N. Grand Ave. East
P.O. Box 19276
Springfield, IL 62794-9276
(217) 782-5544

ILLINOIS ENVIRONMENTAL
PROTECTION AGENCY

THIS FILING IS SUBMITTED ON RECYCLED PAPER

Joanne M. Olson
Assistant Counsel
Division of Legal Counsel

DATED:
f

1



BEFORE THE ILLINOIS POLLUTION CONTROL BOARD

IN THE MATTER OF: ) ECEdVED
Petition of Emerald Performance ) AS 13-2 CLERKS OFFCE
Materials LLC for an Adjusted ) (Adjusted Standard) JAN 12 2013
Standard from 35 Iii. Adm. Code. )
304.122(b) ) STATE OF IWNOIS

‘nuon Control Board

RECOMMENDATION OF
THE ILLINOIS ENVIRONMENTAL PROTECTION AGENCY

NOW COMES the Illinois Enviromuental Protection Agency (“Illinois EPA” or

“Agency”), by and through its counsel, and pursuant to Section 28.1 of the Environmental

Protection Act (“Act”)(415 ILCS 5/28.1) and 35 Ill. Adm. Code 104.416, hereby recommends

that the Pollution Control Board (“Board”) DENY Emerald Performance Materials LLC’s

(“Petitioner” or “Emerald”) Petition for Adjusted Standard (Petition). In support therefore, the

following statements are made:

I. INTRODUCTION

1. Emerald filed its Petition on September 28, 2012, requesting the Board grant

Emerald relief from the discharge prohibition of effluent containing more than 3.0 mg/L of total

ammonia nitrogen as N found in 35 Ill. Admin Code 304.122(b).

2. Section 28.1(d)(1) of the Act requires the Petitioner to publish notice of the

Petition by advertisement in a newspaper of general circulation in the area likely to be affected,

and to provide proof to the Board of such publication. Petitioner filed its Notice of Publication

on October 12, 2012, fulfilling the requirements of this Section.

3. On November 1, 2012, the Board accepted this Petition for hearing.

1



4. On November 8, 2012, the Agency filed a motion for extension of time to file its

recommendation in order to facilitate a meeting between the Agency and the Petitioner. The

Hearing Officer extended the recommendation deadline to January 14, 2013.

5. On December 3, 2012, the parties met in Springfield Illinois to discuss the

petition.

II. BACKGROUND

6. The waste water treatment plant at Emerald’s chemical manufacturing facility

(“Henry Plant” or “Plant”) is located on the West Branch of the Illinois River, north of the City

of Henry at 1550 Country Road, 1450 N., Henry Illinois. (Pet. 1; PCB 91-17, p. 3.)

7. The Henry Plant has two manufacturing units: a specialty chemical manufacturing

unit owned and operated by Emerald and a poly-vinyl chloride (PVC) resins unit owned and

operated by PolyOne Corporation’s (“PolyOne”). (PCB 91-17, p. 3.) Emerald produces

accelerators used in tires and other rubber goods and antioxidants used to inhibit oxidation in

rubber, jet fuel, greases, oils and polypropylene.

8. The Plant discharges waste water effluent pursuant to NPDES Permit No.

1L00013921; this discharge contains the treated effluent from both Emerald’s specialty chemical

facility and PolyOne’s resin portion of the special chemical facility. (Pet. 13.) The Plant’s

NPDES permit expired on April 30, 2012. (Pet. Ex. 2.)

9. PolyOne generates approximately 380,000 gallons per day of effluent, and

Emerald generates approximately 150,000 gallons per day. The wastewater treatment plant also

treats approximately 270,000 gallons per day of combined utility waters and potential contact

stormwater. (Pet. 13-14.)

2



10. Emerald uses sulfur, aniline, carbon disulfide and amines in the production of

accelerators. The first step in the production is the manufacture of an intermediate product,

sodium rnercaptobenzothiazole (MBT). The intermediate product is then reacted with an amine

and other raw materials to form an accelerator product. (Pet. 14.)

11. In the production of antioxidants, Emerald uses diphenylamine or one of several

phenols as a starting material. The production process consists of batch and continuous reactors,

filtration operations and solidification. (Pet. 15.)

12. PolyOne produces polyvinyl chloride (PVC) resins. Ammonia is used as an

ingredient to produce an emulsifier for use in one of the PVC processes. (Pet. 16.)

13. Most of the ammonia in Petitioner’s discharge originates as influent organic

nitrogen that is bio-hydrolyzed to ammonia during the treatment provided at the Plant. (Pet. Ex.

13.)

14. The waste water treatment at the Henry Plant begins with the collection of waste

water from Emerald and PolyOne in equalization tanks. (Pet. 17.) Emerald’s waste stream is

collected in the PC equalization tank and C- 18 storage tank. (Pet. Ex. 11.) PolyOne’ s waste

stream is collected in the PVC tank. Id.

15. In the primary treatment system, Emerald’s and PolyOne ‘ s separate waste streams

are mixed together with non-process waste water; the pH is adjusted, coagulant and fiocculent

are added, and then the waste water is sent to the primary clarifier. (Pet. 17; Pet. Ex. 11.)

16. The secondary treatment system consists of four activated sludge biotreaters with

air blowers, and secondary clarification. Additional coagulant and flocculant are added. (Pet.

17.)

17. Tertiary treatment consists of traveling bridge sand filters.

3



18. The discharge from the City of Henry’s publicly owned treatment works

combines with Emerald’s effluent and is discharged through an outfall located on the Illinois

River between mile 198 and 199. (Pet. 18.)

19. In 1991, the Henry Plant’s NPDES Permit issued on December 18, 1990,1 was

appealed (PCB 91-17) because this NPDES permit contained an effluent limitation of 3.0 mg/L

for ammonia nitrogen based on Section 304.122(b). This appeal was stayed by agreement of the

parties.

20. A variance petition for relief from Section 304.122 was filed October 30, 1992

(PCB 92-167), stayed by agreement of the parties, and withdrawn on June 20, 2002.

21. A petition for an adjusted standard (“Initial Petition”) was filed with the Board on

May 22, 2002. (AS 02-5.)

22. On September 16, 2004, the Board issued its Opinion and Order in the NPDES

permit appeal, (PCB 91-17), and upheld the Agency’s inclusion of the ammonia nitrogen effluent

limit based on Section 304.122(b) in the permit. (Pet. 4; PCB 91-17, p. 10.)

23. On November 4, 2004, the Board issued its Opinion and Order on the Initial

Petition granting an adjusted standard from the ammonia nitrogen effluent limitation in Section

304.122(b). Under the adjusted standard, the ammonia nitrogen discharge from the Henry Plant

could not exceed 155mg/L. (Pet. Ex. 1; PCB AS 02-5, p. 22.)

24. The Board found that the treatment process at the Henry Plant provided the Best

Degree of Treatment (BDT), and that the discharge qualified for a mixing zone and a zone of

initial dilution (ZID) pursuant Section 302.102. The Board, however, did not grant a mixing

In 1990, the Henry Plant was owned by B.F. Goodrich. In 1993, B.F. Goodrich sold a portion of the Henry Plant
to the Geon Company, now PolyOne. The remaining portion of the Henry Plant was sold to Noveon, Inc. in 2001,
the Lubrizol Company in 2004 and finally Emerald in 2006.

4



zone or a ZID as a part of the relief, but directed the Agency to define the mixing zone and ZID

through the NPDES pennit. (Pet. Ex. 1; PCB AS 02-5, P. 19.)

25. The Board ordered the discharge to occur through a high-rate, multi-port diffuser

designed to achieve an effluent dispersion necessary to meet the applicable ammonia nitrogen

water quality standards at the edge of the mixing zone and ZID. (Pet. Ex. 1; PCB AS 02-5, p.

22.)

26. The Board stated its concern that Emerald had “not provided any in-stream

monitoring studies to assess the actual impact of its discharge on aquatic life.” The Board

refrained from ordering bio-monitoring as a part of the Adjusted Standard because bio

monitoring was already a condition of the Petitioner’s NPDES permit. (Pet. Ex. 1; PCB AS 02-

S,p. 18.)

27. The Board ordered in-stream quarterly monitoring to be performed in the Illinois

River to demonstrate compliance with the total ammonia nitrogen water quality standard in

Section 302.212. The Petitioner was ordered to report the monitoring results to the Agency in its

annual report. (Pet. Ex. 1; PCB AS 02-5, p. 22.)

28. The Board also ordered Emerald to investigate production methods and

technologies that generate less ammonia in the Henry Plant’s discharge into the Illinois River.

“Where practicable, [Emerald] must substitute current methods or technologies with new ones so

long as the substitution generates less ammonia in [Emerald’s] discharge.” The Board ordered

Petitioner to submit an annual report “summarizing the activities and results of these

investigatory efforts.” (Pet. Ex. 1; PCB AS 02-5, p. 22.)

29. Emerald installed a multi-port diffuser on October 4, 2005. (Pet. 7.)

30. On December 18, 2006, Emerald submitted its 2006 annual report.

5



a. This annual report did not contain the quarterly monitoring results, but

indicated that Discharge Monitoring Reports have been submitted to the Agency with ammonia

monitoring results. The annual report does not indicate how the samples were collected.

b. The Petitioner indicated that it was working on the following programs

with the potential to reduce ammonia generation: (1) BBTS Dust Collector System and (2)

Improved acetonitrile colunm efficiency to meet the Miscellaneous Organic NESHAP’s (Mon)

standard. (Pet. Ex. 6.)

31. On December 24, 2007, Emerald submitted its 2007 annual report.

a. The Petitioner provided the Agency with two quarterly monitoring results

of samples from the Illinois River: the sampling on March 28, 2007, indicated 0.23 mg/l of

ammonia nitrogen, and the sampling on September 28, 2007 indicated 0.20 mg/l of ammonia

nitrogen.

b. The Petitioner removed the BBTS scrubber and replaced it with a BBTS

dust collector.

c. The Petitioner indicated that it was working on the following programs

with the potential to reduce ammonia generation: (1) an investigation into sintered filter media

for BHS filters, (2) continued efforts to improve acetonitrile column efficiency to meet the

Miscellaneous Organic NESHAP’s (Mon) standard, and (3) investigation into the Anammox

process, with the conclusion that Petitioner’s waste stream would render the process performance

unstable. (Pet. Ex. 6.)

32. On December 22, 2009, Petitioner submitted its 2009 annual report.

a. The Petitioner provided the Agency with four quarterly monitoring results

of samples from the Illinois River: the sampling on March 26, 2007 indicated less than 0.20

6



mg/i of ammonia nitrogen; the sampling on June 18, 2009, indicated less than 0.20 mg/i of

ammonia nitrogen; the sampling on September 28, 2009, indicated less than 0.10 mg/i of

ammonia nitrogen; and the sampling on November 20, 2009, indicated less than 0.20 mg/i of

ammonia nitrogen.

b. The Petitioner indicated that it was working on the following programs

with the potential to reduce ammonia generation: (1) improvements to the Tertiary Butyl Amine

colunm, increasing the recovery of TBA resulting in less amine to the sewer; and (2) utilization

of carbon dioxide for pH adjustment reducing the overall loading on biotreaters. (Pet. Ex. 6.)

33. On March 20, 2010, Emerald submitted its 2008 annual report:

a. The Petitioner provided the Agency with four quarterly monitoring results:

the sampling on March 14, 2008, indicated 0.27 mg/i of ammonia nitrogen; the sampling on June

19, 2008, indicated less than 0.10 mg/i of ammonia nitrogen; the sampling on September 28,